


Water Disinfection and 
Natural Organic Matter 

D
ow

nl
oa

de
d 

by
 8

9.
16

3.
34

.1
36

 o
n 

O
ct

ob
er

 7
, 2

01
2 

| h
ttp

://
pu

bs
.a

cs
.o

rg
 

 P
ub

lic
at

io
n 

D
at

e:
 N

ov
em

be
r 

19
, 1

99
6 

| d
oi

: 1
0.

10
21

/b
k-

19
96

-0
64

9.
fw

00
1

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



D
ow

nl
oa

de
d 

by
 8

9.
16

3.
34

.1
36

 o
n 

O
ct

ob
er

 7
, 2

01
2 

| h
ttp

://
pu

bs
.a

cs
.o

rg
 

 P
ub

lic
at

io
n 

D
at

e:
 N

ov
em

be
r 

19
, 1

99
6 

| d
oi

: 1
0.

10
21

/b
k-

19
96

-0
64

9.
fw

00
1

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
[...]
Technical Support Division: Cincinnati, OH, 1983. 

37. McGuire, M. J.; Meadow, R. G. J. AWWA 1988, 80 (1), 61-68. 
38. Malcolm Pirnie, Inc. Technologies and Costs for Control of Disinfection 

By-Products; Report to USEPA, Office of Science and Technology; Malcolm 
Pirnie, Inc.: White Plains, NY, 1992. 

39. Krasner, S. W.; Glaze, W. H.; Weinberg, H. S.; Daniel, P. A.; Najm, I. N. 
J. AWWA 1993, 85 (1), 73-81. 

40. Aieta, Ε. M.; Berg, J. D. J. AWWA 1986, 78 (6), 62-72. 
41. Richardson, S. D.; Truston, A. D., Jr.; Collette, T. W.; Patterson, Κ. S.; Lykins, 

Β. W., Jr.; Majetich, G.; Zhang, Y. Environ. Sci. Technol. 1994, 28 (4), 
592-599. 

42. Diehl, A. C.; Speitel, G. E., Jr.; Symons, J. M.; Krasner, S. W., Hwang, C. J. In 
Water Quality; American Water Works Association Proceedings: 1995 Annual 
Conference; AWWA: Denver, CO, 1995; pp 535-546. 

43. USEPA. Fed. Reg. 1994, 59 (145), 38668-38829. 
44. USEPA. Fed. Reg. 1994, 59 (28), 6332-6444. 
45. Aieta, Ε. M.; Roberts, P. V.; Hernandez, M. J. AWWA 1984, 76 (1), 64-70. 
46. Griese, M. H.; Kaczur, J. J.; Gordon, G. J. AWWA 1992, 84 (11), 69-77. 
47. Iatrou, Α.; Knocke, W. R. J. AWWA 1992, 84 (11), 63-68. 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

2

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



Chapter 3 

Empirical Models for Chlorination 
By-Products: Four Years of Pilot 

Experience in Southern Connecticut 

John N. McClellan1, David A. Reckhow1, John E. Tobiason1, 
James Κ. Edzwald1, and Alan F. Hess2 

1Department of Civil and Environmental Engineering, 
18 Marston Hall, University of Massachusetts, Amherst, MA 01003 

2South Central Connecticut Regional Water Authority, 
99 Sargent Drive, New Haven, CT 06511 

Site-specific empirical models of trihalomethanes (THMs), haloacetic 
acids (HAAs), and the organic precursors of these compounds were 
developed based on pilot study data. Either chlorination by-product 
precursors or chlorination by-products themselves were treated as 
dependent variables, and either water quality parameters or process 
parameters comprised the independent variables. Ultraviolet 
absorbance was found to be the most effective conventional water 
quality parameter for predicting precursor removal in treatment 
processes. A first-order model was developed to predict the removal of 
THM and HAA precursors in waters treated with ozone and subsequent 
granular activated carbon filtration. In a separate analysis, haloacetic 
acid concentrations were predicted as a function of THM 
concentrations. Among other findings, these models have suggested a 
negative impact of filter aids on chlorination by-product precursor 
removal at a direct filtration plant. 

Trihalomethanes (THMs) and haloacetic acids (HAAs) are by-products of the 
reactions between chlorine and natural organic matter in drinking water treatment. 
New rules will lower existing trihalomethane standards for drinking water and impose 
a standard on haloacetic acids for the first time (1). Measurements of the 
concentrations of THMs and HAAs and their precursors are necessary to control and 
assess treatment process performance, but direct measurements are time consuming 

0097-6156/96/0649-0026$15.50/0 
© 1996 American Chemical Society 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

3

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



3. McCLELLAN ET AL. Empirical Models for Chlorination By-Products 27 

and require sophisticated equipment. Empirical relationships which allow the 
estimation of THM and HAA concentrations as functions of other more easily 
measured parameters are therefore of interest. 

Empirical models of chlorine disinfection by-products (DBPs) and their 
precursors can be used in several ways. First, models can be used for process control. 
Precursor concentrations during treatment and THM and HAA concentrations in 
distribution systems can be estimated using easily measured parameters. Information 
needed for process control can thus be obtained faster and with less expense using 
models than by direct measurements. Empirical models can also be used to evaluate 
the relative impact of individual parameters on process performance. Sensitivity 
analysis employing empirical models can be used for preliminary evaluation of 
process modification options. Finally, empirical models can provide a convenient way 
of summarizing large data sets and of comparing the treatability of different waters. 

The South Central Connecticut Regional Water Authority (RWA) and the 
University of Massachusetts (UMass) conducted studies at pilot plants owned and 
operated by the RWA in which various process modifications aimed at improving the 
removal of the organic precursors of HAAs and THMs were investigated. A database 
that includes measurements of THMs, HAAs, and other water quality parameters was 
developed using results from the pilot studies. This database was used to calibrate and 
test empirical models for DBP precursors and for the formation of THMs and HAAs. 

The objective of this paper is to present the results of these modeling efforts, 
and to provide a broad discussion of site-specific empirical modeling for control of 
DBPs. 

Background 

Previous Chlorination By-product Modeling Efforts. In view of the need to control 
THM and HAA concentrations and the expense and time required to measure them 
directly, there has been considerable interest in developing predictive models for these 
substances. It was recognized early on that chlorine concentration, the concentration 
of organic precursor compounds, pH, temperature, and contact time all affect THM 
formation (2,3). Engerholm and Amy (4) proposed a model that predicts chloroform 
concentration as a function of total organic carbon (TOC), time, and a parameter 
defined as chlorine dose normalized by TOC concentration. Urano et al. (5) proposed 
a model which is similar to the Engerholm and Amy (4) model, but which incorporates 
the effects of pH and temperature. Morrow and Mînear (6) explored the effect of 
bromide on THM formation, and calibrated a model which incorporated bromide 
concentration. 

The three models described above use TOC alone as a surrogate for THM 
precursor concentration. This is a limitation because TOC-THMFP correlations tend 
to be site specific and are often poor. Ultraviolet (UV) absorbance at 254 nm is a good 
surrogate for THMFP (7). Amy et al. (8) found that a parameter defined as the 
product of TOC (mg/L) and UV absorbance (cm"*) correlated more closely with 
THMFP than did either parameter individually in experiments with a variety of natural 
waters. Amy et al. (8) presented a model for THM formation which employs UV 
absorbance, TOC, chlorine dose, pH, and bromide concentration as predictor variables. 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

3

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



28 WATER DISINFECTION AND NATURAL ORGANIC MATTER 

The database used for calibration contains over 1000 data points and was developed 
using nine natural waters in bench scale experiments. The Montgomery Watson (9) 
models, which are similar in form to the Amy et al. (8) THM models, provide separate 
equations for each of the THM and HAA species. These models were calibrated using 
a data set which includes the Amy et al. (8) database, two bench-scale databases 
developed by Montgomery Watson, and a bench-scale data set provided by the 
Metropolitan Water District of Southern California. 

A difficulty with general empirical models is that they can be unreliable if the 
value of any independent variable is outside the range found in the calibration data. In 
addition, the dependent variable could be sensitive to parameters not included in the 
model. These factors may be less problematic in site-calibrated models. However, 
general models (e.g. the Montgomery Watson (9) models) have the advantage of large 
calibration databases. It is unclear which of these modeling approaches is superior in a 
given situation, or what level of accuracy can be expected from either approach. 

The models mentioned above, which can be classified as formation models, 
predict DBP formation based on reaction conditions and reactant concentrations. 
Another class of models can be used to predict the concentration of organic DBP 
precursors. Examples of precursor models from the literature are the equations for 
THMFP as functions of UV absorbance and TOC given by Edzwald et al. (10), the 
equations presented by Harrington et al. (12) that predict TOC and UV absorbance 
removal as functions of alum dose and pH, and the model proposed by Huck et al. 
(11) for the removal of THMFP in biologically active granular activated carbon 
(GAC). The Huck et al. (11) model predicts the removal of precursors in a treatment 
process as a function of process parameters (in this case, empty bed contact time 
[EBCT]) and influent concentration. Although modeling of precursor removal versus 
process parameters could be very useful in the design and operation of water treatment 
facilities, a relatively small amount of work has been done in this area to date. 

RWA/UMass Pilot Studies. Pilot studies were conducted at the RWA's West River 
Treatment Plant (WRTP) in 1992, at the Lake Saltonstall Treatment Plant (LSTP) in 
1993 and 1994, and at the Lake Gaillard Treatment Plant (LGTP) in 1993, 1994 and 
1995. The effects of various configurations of ozone and granular activated carbon 
(GAC) on organics removal were examined in these studies. Results from the 1992 
WRTP and 1993 LGTP studies were published previously (13). In all these studies, 
measurements were made of THM and HAA precursor concentrations, UV 
absorbance, dissolved organic carbon (DOC), and turbidity in samples taken from raw 
waters, intermediate points in the pilot plants, and full- and pilot-scale treated waters. 
The data generated in these studies was organized and used for the development and 
testing of empirical models. 

Experimental Methods 

Pilot Plants. Lake Gaillard Water Treatment Plant (LGTP) is a direct filtration plant. 
The process includes coagulant addition (alum and cationic polymer), rapid mix, three-
stage flocculation (30 minutes total contact time), and anthracite/sand (A/S) filtration 
at a hydraulic loading rate of 2.5-5 gpm/sq ft. Pilot Train #1 at LGTP consisted of a 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

3

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



3. McCLELLAN ET AL. Empirical Models for Chlorination By-Products 29 

direct filtration process which simulated the full scale process, followed by a counter-
current ozone contactor (10 minute contact time) and four granular activated carbon 
(GAC) contactors configured in series. The GAC contactors each contained 20 inches 
of Calgon Filtrasorb 300 (8 χ 30 mesh) media over a gravel support layer and were 
typically operated at a hydraulic loading rate of 2.5 gpm/sq ft, which resulted in an 
EBCT of 5 minutes per contactor. Thus, samples could be collected at EBCTs of 5, 
10, 15, and 20 minutes. This configuration is referred to as "post-ozone/GAC." Pilot 
Train #2 at LGTP consisted of a counter-current contactor (10 minute detention time 
for pre-ozonation of raw water); rapid mix, coagulant addition, and flocculation 
similar to the full scale plant; and GAC/sand (GAC/S) and A/S filters in parallel. The 
A/S filter contained 20 inches of 0.9 mm anthracite and 10 inches of 0.45 mm silica 
sand over a gravel support layer. Calgon Filtrasorb 300 (8 χ 20 mesh) was substituted 
for anthracite in the GAC/S filter. On sampling dates, the mean alum and polymer 
doses applied in the pilot trains were 8.6 mg/L and 1.0 mg/L respectively, and the 
mean coagulation pH was 6.6. 

The West River Treatment Plant (WRTP) is an in-line direct filtration plant. 
The treatment process includes pre-oxidation with potassium permanganate, 
coagulation with ferric chloride and a cationic polymer, and A/S filtration at a 
hydraulic loading rate of 1.5-3 gpm/sq ft. The WRTP pilot train consisted of a counter 
current ozone contactor (10 minute contact time), coagulation similar to the full scale 
plant, and GAC/S filtration at 3 gpm/sq ft. On sampling dates, the mean ferric 
chloride and polymer doses applied in the pilot train were 7.6 mg/L and 1.3 mg/L 
respectively, and the mean coagulation pH was 6.6. 

The Lake Saltonstall Water Treatment Plant (LSTP) is a conventional 
treatment plant which includes pre-chlorination, coagulation with alum, rapid mixing, 
2-stage flocculation, dual layer sedimentation, and A/S filters which have a design 
hydraulic loading of 3.5 gpm/sq ft. The LSTP pilot plant was similar to the full scale 
plant except that ozone was substituted for chlorine as a pre-oxidant, a plate settler was 
substituted for conventional sedimentation, and GAC media were substituted for 
anthracite in one of the two parallel filters. On sampling dates, the mean alum dose 
applied in the pilot train was 35 mg/L and the mean coagulation pH was 7.1. 
Schematics of the RWA pilot plants are presented in Figure 1. Mean values of raw 
water quality parameters are presented in Table I. Table II contains mean raw and 
treated water values for DOC, HAAFP, and THMFP for full scale and pilot scale 
RWA plants. 

Analytical Methods. Formation potentials (FPs) were used to quantify the 
concentrations of THM and HAA precursors. Unchlorinated samples were transported 
to UMass and chlorinated within 24 hours of being collected. The standard chlorine 
dose for FP samples was 20 mg/L, followed by incubation in the dark at 20 °C for 72 
hours. Samples were incubated headspace-free in 300 mL BOD bottles. A phosphate 
buffer was added to maintain the pH at 7.0. Simulated distribution system (SDS) 
analysis was used to estimate distribution system THM and HAA concentrations. For 
SDS tests, a chlorine dose identical to the dose used in the full scale plants at the time 
of sampling (typically about 3 mg/L) was applied. Samples were then incubated 
headspace-free in the dark at 20 °C for 48 hours at pH 7.0. 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

3

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



30 WATER DISINFECTION AND NATURAL ORGANIC MATTER 

Table I. Raw Water Quality 
Observed Mean Value at: 

Parameter Units LGTP WRTP LSTP 
pH 1 7.0 6.8 8.2 
Turbidity1 NTU 0.71 1.12 1.51 
Color2 Pt-Co Units 21 27 NA 3 

DOC* mg/L 3.0 2.7 2.7 
UV absorbance1 cm"1 0.095 0.096 0.056 
Temperature1 °C 1.9-25 NA 3 4.5-25 
Alkalinity2 mg/L as CaC0 3 12 11 NA 3 

Bromide mg/L <0.14 <0.14 <0.14 

1. Mean or range of values observed on sampling dates 
2. Values for 1993 as reported by Tobiason (13) 
3. Value not available 
4. Accurate value not available. Value is assumed to be « 30-50 μg/L based on 

typical values for region. 

Table II. Mean DOC, HAAFP, and THMFP Levels in Raw and Treated Waters 
DOC HAAFP 1 CHC13FP2 

(mg/L) ^g/L) ^g/L) 
Process Raw Treated Raw Treated Raw Treated 
LGTP 

Direct Filtration3 3.0 1.8 250 105 176 85 
Dir.Filt./Post-03/GAC4 3.0 1.5 257 47 168 38 

WRTP 
Direct Filtration 2.7 1.5 228 71 156 59 
Pre-03withGAC/S Filt.5 2.7 1.1 222 48 156 40 

LSTP 
Conventional with Pre-035 2.7 1.3 157 38 101 42 

1. HAAFP = sum of DCAAFP and TCAAFP 
2. CHC13FP « THMFP in RWA waters due to low bromide concentration 
3. Full scale data 
4. Pilot scale data, 10 minute EBCT in GAC contactors 
5. Pilot scale data 

The concentrations of HAAs and THMs were measured by gas 
chromatography with electron capture detection after quenching and appropriate 
sample preparation. Two HAA sample preparation methods were used: a modified 
version of Standard Method 6322 (14), and an alternate method developed by Xie et 
al. (15). Both methods involve micro-extractions and methylation. In Standard 
Method 6322, methylation is accomplished by addition of diazomethane. The method 
of Xie (15) avoids the use of diazomethane and employs acidic methanol instead. A 
micro-extraction method similar to the method of Koch et al. (16) was used for THM 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

3

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



L
G

T
P 

P
il

ot
 

T
ra

in
 

êl
- 

P
o

st
-Q

zo
n

e/
G

A
C

 

W
at

er
 

R
ap

id
 

3
-S

ta
g

e 
A

/3
 

M
ix

 
F

lo
e.

 
r Fi

lt
er

 
O

zo
ne

 
C

o
n

ta
ct

o
r 

G
A

C 
C

o
n

ta
ct

o
rs

 
4 

in
 

S
er

ie
s 

A
lu

m
 

C
at

io
ni

c 
P

o
ly

m
er

 
F

il
te

r 
A

id
 

O
zo

ne
 

L
G

T
P 

P
il

ot
 

T
ra

in
 

#2
- 

P
re

-Q
z

o
n

e 

R
aw

 
_̂

 
W

at
er

 
O

zo
ne

 
C

o
n

ta
ct

o
r 

τ 
R

ap
id

 
M

ix
 

3
-S

ta
g

e 
F

lo
e.

 

O
zo

ne
 

A
lu

m
 

C
at

io
ni

c 
P

ol
ym

er
 

P
ar

al
le

l 
G

A
C

/S
 

an
d 

A
/S

 
F

il
te

rs
 

F
il

te
r 

A
id

 

W
R

TP
 

P
il

ot
 

P
la

n
t-

 
P

re
-Q

z
o

n
e 

&
 

G
A

C
/S

 
F

il
tr

at
io

n 

R
aw

 
W

at
er

 
O

zo
ne

 
C

o
n

ta
ct

o
r 

71
 

O
zo

ne
 

R
ap

id
 

3
-S

ta
g

e 
G

A
C

/S
 

M
ix

 
F

lo
e.

 
Γ 

F
il

te
r 

Fe
C

13
 

C
at

io
ni

c 
P

ol
ym

er
 

F
il

te
r 

A
id

 

L
ST

P 
P

il
ot

 
P

la
n

t-
 

C
on

ve
nt

io
na

l 
w

it
h 

P
re

-Q
zo

n
e 

8c
 G

A
C

/S
 

F
il

tr
at

io
n 

R
aw

 
W

at
er

 
O

zo
ne

 
C

o
n

ta
ct

o
r 

O
zo

ne
 

A
lu

m
 R
ap

id
 

2
-S

ta
g

e 
P

la
te

 
M

ix
 

F
lo

e.
 

S
et

tl
er

 
P

ar
al

le
l 

G
A

C
/S

 
an

d 
A

/S
 

F
il

te
rs

 

Fi
gu

re
 1

. 
Pi

lo
t P

la
nt

 S
ch

em
at

ic
s 

D
ow

nl
oa

de
d 

by
 S

T
A

N
FO

R
D

 U
N

IV
 G

R
E

E
N

 L
IB

R
 o

n 
O

ct
ob

er
 8

, 2
01

2 
| h

ttp
://

pu
bs

.a
cs

.o
rg

 
 P

ub
lic

at
io

n 
D

at
e:

 N
ov

em
be

r 
19

, 1
99

6 
| d

oi
: 1

0.
10

21
/b

k-
19

96
-0

64
9.

ch
00

3

In Water Disinfection and Natural Organic Matter; Minear, R., et al.; 
ACS Symposium Series; American Chemical Society: Washington, DC, 1996. 



32 WATER DISINFECTION AND NATURAL ORGANIC MATTER 

sample preparation. In order to minimize volatilization, extractions were performed 
immediately after quenching the THM samples. Replicate samples were analyzed for 